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1. Summary of Test Procedure and Test Results
1.1 Applicable Standards
ANSI C63.10:2013
FCC Rules and Regulations Part 15 Subpart C §15.247
FCC Rule . Description of Test Result
15.203 . Antenna Requirement PASS
15.207 . AC Power Line Conducted Emission PASS
15.209 : . o
15.205 . Radiated Spurious Emission PASS
15.247(d) . Conducted Spurious Emission PASS
15.247(a)(2) |. 6dB Bandwidth PASS
15.247(b) . Output Power PASS
15.247(e) . Power Spectral Density PASS
2.1091 . Radio Frequency Exposure PASS
*The lab has reduced the uncertainty risk factor from test equipment, environment and staff
technicians which according to the standard on contract. Therefore, the test result will only be
determined by standard requirement.
*This EUT has been also tested and compiled with the requirement of FCC Part 15, Subpart B,
recorded in a separate test report(22110068-TEFVO01).
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. : 5 of 125
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2. Test Configuration of EQuipment under Test

2.1 Feature of Equipment under Test

Operation Frequency Range

802.11b/g/n/(Turbo QAM)/ax: 2400-2483.5MHz
802.11a/n/ac/ax: 5150-5250MHz, 5250-5350MHz,
5470-5725MHz, 5725-5850MHz

Center Frequency Range

802.11b/g/n/(Turbo QAM)/ax: 2412MHz~2462MHz
802.11a/n/ac/ax: 5180-5240MHz, 5260-5320MHz,
5500-5720MHz, 5745-5825MHz

Modulation Type

WLAN:

2.4GHz:

802.11b: CCK, DQPSK, DBPSK

802.11g/n: BPSK, QPSK, 16QAM, 64QAM, 256 QAM(TurboQAM)
802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM
5GHz:

802.11n/a: BPSK, QPSK, 16QAM, 64QAM

802.11ac: BPSK, QPSK, 16QAM, 64QAM, 256QAM

802.11ax: BPSK, QPSK, 16QAM, 64QAM, 256QAM, 1024QAM

Modulation Technology

DSSS, OFDM, OFDMA

Data Rate

WLAN:
2.4GHz:
802.11b: 1, 2, 5.5, 11Mbps
802.11g: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCSO0 — MCS15, HT20/40

MCSO0 — MCS9, VHT20/40(TurboQAM)
802.11ax: MCS0O — MCS11,HE20/40
5GHz:
802.11a: 6, 9, 12, 18, 24, 36, 48, 54Mbps
802.11n: MCSO0O — MCS31, HT20/40
802.11ac: MCS0O — MCS9, VHT20/40/80/160
802.11ax: MCS0O — MCS11,HE20/40/80/160

Antenna Type

Copper Tube Antenna (For ANT A & ANT B)
PCB Tube Antenna (For ANT C & ANT D)

Antenna Gain

2400-2483.5MHz: ANT A: 4.35dBi, ANT B: 2.73dBi

5150-5250MHz: ANT A: 4.63dBi, ANT B: 2.74dBi, ANT C: 2.87dBi, ANT D: 2.51dBi
5250-5350MHz: ANT A: 5.23dBi, ANT B: 3.13dBi, ANT C: 2.73dBi, ANT D: 2.59dBi
5470-5725MHz: ANT A: 6.57dBi, ANT B: 4.93dBi, ANT C: 2.21dBi, ANT D: 2.33dBi
5725-5850MHz: ANT A: 5.58dBi, ANT B: 3.45dBi, ANT C: 2.52dBi, ANT D: 2.05dBi

Adapter

Brand: Amigo, Model: AMS200-1201500FU

Spec.: Input: 100-240V~ 50/60Hz 0.8A Max.
Output: 12V / 1.5A

Note:

1. EUT support TPC Function.

2. WLAN 2.4G and WLAN 5G can simultaneously transmission.

3. EUT support Master Mode.

4. WLAN 2.4G Turbo QAM / 802.11ax & 5GHz 802.11ac / 11ax support beamforming Function.
5. For more details, please refer to the User’s manual of the EUT.

Cerpass Technology Corp.
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The differences between all model numbers as follow:
Model XDSL Remark
VR-3071v2
Y Market mentation.
VR-3073U es arket Segmentatio
PRT-6301v2
N Market mentation.
WR-24110 o] arket Segmentatio
Note:After engineering evaluation, VR-3071v2 are worst case , hence are used at test report.
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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2.2 Carrier Frequency of Channels
802.11b, 802.11g, 802.11n HT20, VHT20, 802.11ax HE20 (2412MHz-2462MHz)

Channel Frequency(MHz) Channel Frequency(MHz)
*01 2412 07 2442
02 2417 08 2447
03 2422 09 2452
04 2427 10 2457
05 2432 *11 2462
*06 2437
802.11n HT40, VHT40, 802.11ax HE40 (2422MHz-2452MHz)
Channel Frequency(MHz) Channel Frequency(MHz)
07 2442
08 2447
*03 2422 *09 2452
04 2427
05 2432
*06 2437
Note: Channels remarked * are selected to perform test.
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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2.3 Test Mode and Test Software
a. During testing, the interface cables and equipment positions were varied according to ANSI
C63.10.
b. The complete test system included remote workstation and EUT for RF test. The remote
workstation included Notebook.
c. An executive program, ” accessMTool ver. 3,1,0,1” under Windows OS system was executed to
transmit and receive data via WLAN. (Non BeamForming)
d. An executive program, ” wl command” under Windows OS system was executed to transmit and
receive data via WLAN. (BeamForming)
e. The following test modes is VR-3071v2 were performed for the test:
Conducted Emissions from the AC mains power ports
Test Mode | Operating Description
1 802.11b (1Mbps) , Power from Adapter, Non BeamForming
2 802.11g (6Mbps) , Power from Adapter ,Non BeamForming
3 802.11ax HE20 (7.3Mbps) , Power from Adapter ,Non BeamForming
4 802.11ax HE40 (14.6Mbps) , Power from Adapter ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) , Power from Adapter , BeamForming
6 802.11ax HE40 (14.6Mbps) , Power from Adapter , BeamForming
caused “Test Mode 2,6” generated the worst case, it was reported as the final data.
Radiation Emissions (BELOW 1GHz)
Test Mode | Operating Description
1 802.11b (1Mbps) , Power from Adapter, Non BeamForming
2 802.11g (6Mbps) , Power from Adapter ,Non BeamForming
3 802.11ax HE20 (7.3Mbps) , Power from Adapter ,Non BeamForming
4 802.11ax HE40 (14.6Mbps) , Power from Adapter ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) , Power from Adapter , BeamForming
6 802.11ax HE40 (14.6Mbps) , Power from Adapter , BeamForming
caused “Test Mode 2,6” generated the worst case, they were reported as the final data.
Radiation Emissions (1GHz ~ 25GHz)
Test Mode | Operating Description
1 802.11b (1Mbps) , Power from Adapter, Non BeamForming
2 802.11g (6Mbps) , Power from Adapter ,Non BeamForming
3 802.11ax HE20 (7.3Mbps) , Power from Adapter ,Non BeamForming
4 802.11ax HE40 (14.6Mbps) , Power from Adapter ,Non BeamForming
5 802.11ax HE20 (7.3Mbps) , Power from Adapter , BeamForming
6 802.11ax HE40 (14.6Mbps) , Power from Adapter , BeamForming
caused “Test Mode 1~6" generated the worst case, they were reported as the final data.
Note: 1.The EUT has two types (with XDSL and non XDSL), After engineering evaluation,
XDSL are worst case, hence, are used at test report.
2.There are two kinds of test voltage: AC 120V / 60Hz and AC 240V / 60Hz.
(For Non BeamForming Mode):
AC Power Line Conducted Emission is AC 120V / 60Hz worst case.
Radiation Emissions (BELOW 1GHz) is AC 120V / 60Hz worst case.
(For BeamForming Mode):
AC Power Line Conducted Emission is AC 120V / 60Hz worst case.
Radiation Emissions (BELOW 1GHz) is AC 240V / 60Hz worst case.
Cerpass Technology Corp. Issued date : Apr. 21, 2023 *
T-FD-508-0 Ver 1.5 Page No. 1 9 of 125
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The EUT incorporates a MIMO function
Modulation Type TX CONFIGURATION
802.11b 2TX
802.11g 2TX
802.11n HT20 2TX
802.11n HT40 2TX
802.11n HT20(TurboQAM) 2TX
802.11n HT40(TurboQAM) 2TX
802.11ax HE20 2TX
802.11ax HE40 2TX
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. : 10 of 125
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2.4 Description of Test System

Non BeamForming

RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CAT5E 1.2m /NS N/A
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CAT5E 15m /NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CAT5E 1.2m /NS N/A
BeamForming
RF Conducted
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS
Notebook Lenovo S1GL2W N/A Adapter / 1.8m / NS
RJ45 Cable * 2 TE CONNECTIVITY CATS5E 1.2m /NS N/A
Radiated Emissions
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CATS5E 15m /NS N/A
AC Power Line Conducted Emission
Equipment Brand Model Length/Type | Power cord/Length/Type
Notebook ASUS P2430U N/A Adapter / 1.8m / NS
RJ45 Cable TE CONNECTIVITY CATS5E 1.2m /NS N/A
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. 1 11 of 125
FCC ID : LOVVR3071V2
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2.5 General Information of Test
Cerpass Technology Corporation Test Laboratory
Address: No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848,
Taiwan (R.O.C.)
Tel:+886-3-3226-888
Fax:+886-3-3226-881
Test Site FCC TW1439, TW1079
IC 4934E-1, 4934E-2
T-2205 for Telecommunication test
VCC] C-4663 for Conducted emission test
R-4218 for Radiated emission test
G-10812, G-10813 for radiated disturbance above 1GHz
Frequency Range Conducted: from 150kHz to 30 MHz
Investigated: Radiation: from 30 MHz to 25,000MHz
Test Distance: The test distance of radiated emission from antenna to EUT is 3 M.
Non BeamForming
) ) Environmental
Test Item Test Site Test period . Tested By
Conditions
24.2~25.0C / Leon
RF Conducted RFCONO1-NK |2022/12/05~2022/12/16
50~57% Huang
21~24C |
Radiated Emissions 3M02-NK 2022/11/24~2022/11/28 Dian Chen
36~49%
AC Power Line . Leon
o CONO01-NK 2023/04/21 25C /55%
Conducted Emission Huang
BeamForming
_ _ Environmental
Test Item Test Site Test period N Tested By
Conditions
21.5~26.7C / Leon
RF Conducted RFCONO1-NK |2022/12/27~2023/01/25
45~59% Huang
21~24C |/ Leon
Radiated Emissions 3M02-NK 2022/11/24~2022/11/28
36~49% Huang
AC Power Line . Leon
o CONO01-NK 2023/04/21 25C /55%
Conducted Emission Huang
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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2.6 Measurement Uncertainty
ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below
are based on a 95% confidence level (based on a coverage factor (k=2)
Measurement ltem Uncertainty
AC Power Line Conduction(150K~30MHz) 1+3.28dB
Radiated Spurious Emission(9KHz~30MHz) +3.4dB
Radiated Spurious Emission(30MHz~1GHz) +5.7dB
Radiated Spurious Emission(1GHz~25GHz) +6.8dB
Conducted Spurious Emission +1.8dB
6dB Bandwidth +4.4%
20dB Bandwidth +4.4%
Occupied Bandwidth +4.4%
Peak Output Power(Conducted Power Meter) | £1.1dB
Dwell Time / Deactivation Time +1.2%
Power Spectral Density +1.8dB
Duty Cycle +1.2%
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. 1 13 of 125
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3. Test Equipment and Ancillaries Used for Tests

Test Item Radiated Emissions
Test Site Semi Anechoic Room(3M02-NK)
Instrument Manufacturer Model No Serial No Calg’;fglon Valid Date
Bilog Antenna Schwarzbeck VULB9168 369 2022/04/22 | 2023/04/21
Active Loop Antenna EMCO 6507 40855 2022/05/25 | 2023/05/24
Horn Antenna EMCO 3115 31589 2022/04/08 | 2023/04/07
Horn Antenna EMCO 3116 31970 2022/03/18 | 2023/03/17
EMI Receiver ROHDE & SCHWARZ ESCI 101423 2022/07/05 | 2023/07/04
Spectrum Analyzer |ROHDE & SCHWARZ FSV 40-N 102151 2022/08/19 | 2023/08/18
Preamplifier Agilent 8449B 3008A01954 | 2022/03/17 | 2023/03/16
Preamplifier EMC INSTRUMENTS EMC184045 980065 2022/11/11 | 2023/11/10
Preamplifier EM Electronics corp. EM330 60660 2022/04/08 | 2023/04/07
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2022/09/06 | 2023/09/05
. HARBOUR
Cable-3in1(30M-1G) INDUSTRIES LL142 CCE1315 2022/03/21 | 2023/03/20
Cable-0.5m(1G-40G) | HUBER SUHNER SUCOFLEX 104 805443/4 2022/01/11 | 2023/01/10
Cable-3m(1G-40G) HUBER SUHNER SUCOFLEX 104 805796/4 2022/01/11 | 2023/01/10
Cable-8m(1G-26.5G) WOKEN WCBA-WCA203SM CCE1374 2022/04/25 | 2023/04/24
Cable-0.5m(30M-40G)| HUBER SUHNER SUCOFLEX 102 28420/2 2022/4/9 2023/4/8
Cable-3m(30M-40G) | HUBER SUHNER SUCOFLEX 102 MY2608/2 2022/4/9 2023/4/8
Cable-0.5m(1G-40G) Rapidtek 40GHZ 50CM 38MS§§1M850 2022/4/9 2023/4/8
Cable-3m(1G-40G) Rapidtek 40GHZ 300CM 38MS()-::33i|1\/IS30 2022/4/9 2023/4/8
E3 AUDIX v8.2014-8-6 RK-000529 NA NA
Test Item RF Conducted
Test Site RFCONO1-NK
Instrument Manufacturer Model No Serial No Cal::k))arl?etlon Valid Date
CAX Signal Analyzer KEYSIGHT N9000B MY57100339 | 2022/11/29 | 2023/01/09
Power Meter Anritsu ML2495A 1224005 2022/04/12 | 2023/04/11
Power Sensor Anritsu MA2411B 1207295 2022/04/12 | 2023/04/11
Attenuator KEYSIGHT 8491B MY39250703 | 2022/04/12 | 2023/04/11
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. 1 14 of 125
FCC ID : L9VVR3071V2
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Test Item AC Power Line Conducted Emission
Test Site CONO1-NK
Instrument Manufacturer Model No Serial No Calg);?:on Valid Date
EMI Receiver ROHDE & SCHWARZ ESCI 101200 2022/08/22 | 2023/08/21
Line Impedance
o Schwarzbeck NSLK 8127 8127-740 2022/08/21 | 2023/08/20
Stabilization Network
Pulse Limiter ROHDE & SCHWARZ ESH3-72 101933 2022/09/29 | 2023/09/28
Cable-6m(9k~300M) NA EMC5D-BM-BM-6 130605 2022/09/06 | 2023/09/05
E3 AUDIX v8.2014-8-6 RK-000531 NA NA
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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4. Antenna Requirements

4.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall
be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6dBi.

4.2 Antenna Construction and Directional Gain

Antenna Type Copper Tube Antenna (For ANT A & ANT B)

Antenna Gain ANT A: 4.35dBi, ANT B: 2.73dBi

(Non-Beamforming)

For Power directional gain= 4.35 dBi
For PSD directional gain = 5.77 dBi
* Power and PSD directional gain refer to PAG Gain Report.

(Beamforming)

For Power directional gain=5.77 dBi
For PSD directional gain = 5.77 dBi
* Power and PSD directional gain refer to PAG Gain Report.

Cerpass Technology Corp. Issued date : Apr. 21, 2023

T-FD-508-0 Ver 1.5 Page No. : 16 of 125
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5. Test of AC Power Line Conducted Emission

5.1

Test Limit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz,
according to the methods defined in ANSI C63.10-2013. The EUT was placed on a

nonmetallic stand in a shielded room 0.8 meters above the ground plane. The interface

cables and equipment positioning were varied within limits of reasonable applications to

determine the position produced maximum conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB uV)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

5.2 Test Procedures

a.

Te@ "o ao00C

The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept
at least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).
All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

Set the test-receiver system to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.

Cerpass Technology Corp.
T-FD-508-0 Ver 1.5

Issued date : Apr. 21, 2023
Page No. : 17 of 125
FCC ID : L9VVR3071Vv2
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° p
5.3 Typical Test Setup
| s 100m |
: EUTO\\/ i
1 Adapt I~ ]
: f % — :
: | pQ Q :
| L\ I 80cm !
| 80% HJ \ P
AC Line : 80cm —° i
N — |1
i LISN v_ LISN :
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. : 18 of 125
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5.4 Test Result and Data

Non BeamForming

Power AC 120V / 60Hz Pol/Phase LINE
Test Mode Mode 2
Lavel [dBu
100 [dBuV)
|
an
L
I LIsN-ULASS B {UJF)
&l "
50 _h-“'-q____ SH-CLASS B (A
4
3
20 1
10 r 1:
0
015 0.2 0.5 1 2 ] 10 20 a0
Freqguency (MHz)
Freguency Factor  Aeading Level Linit Margin [etector  P/F
Ko [HHz ) (dB] {dBuv) {dBuM] [dBuY) {dE]
1 8.1a6 9.94 3.64 13.58 55.62 -42 .8 fAvarage B
2 8.1a6 9.94 15.42 25.36 65.62 -4@ .26 8.3 B
3 8.25 9.94 -3.38 774 51.68 -43 .85 fverage P
i 8.25 9.94 5.93 16.B7 Gl.68 -dd .73 P P
5 8.43 9.95 17.32 27 .2B 47 .34 - 208 .84 fverage P
G 843 9.95 21. 58 31.64 57.54 -25.78 e P
¥ .64 9.98 -3.84 654 46848 -39 .84 du=rags B
B .64 9.98 4.149 14 17 S56.88 -41 . 83 e B
] 1_62 9.949 -4.43 5.57 46848 -8 43 du=rags B
1a 1. @2 G9.99 1.&67 13_ 66 Se.Ba -42 34 e B
11 6.57 1@.21 7.12 17_33 A aa -32 .67 Luarage B
12 6.57 1@.21 13.837 23_2B [SEpEit] -36.72 e B
Mote: Level=Reading+Factor
Margin=Level-Linit
Factor=[LISH or ISN or Current Probe)fFactor + Cable Loss
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. : 19 of 125
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Non BeamForming

Power AC 120V / 60Hz Pol/Phase NEUTRAL
Test Mode Mode 2
Lewal [dBa
1o =t 1050Y)
i
&0
7o
el : )
&0 — | LISNCLASS B |OF)
I EH-CIASS B (A
50 T
40
1]
20 1
10
0
015 0.2 0.5 1 2 10 0 30
Fraquency (MHZ)
Frequency Factor  Heading Level Limit Margin De=tector Py¥F
o [HHz ) (df] {dBuv) {dBEuW)  [dBuW) (dfi |
1 a.16 9.95 5.55 15.5a E5.63  -4@.13 Ayerage P
X B.16 9.495 13 .89 .64 B5.63 -42.949 B
3 a.19 9.33 @. b 9.595 53.92  -43.97 Average F
4 a.19 9.95 18.55 2@, 58 63,92  -43.47 oF P
5 /.31 9,35 -B.73 9.16 49.84  -4@.68 Average F
B a.31 9.95 9.82 15,77 59.84  -4@.87 o P
T A. 39 9.95 -2.81 7.15 48.82  -4@.87 Avarage P
8 A. 39 9.95 5.832 14,58 58.B2  -43.B4 o F
g B.43 9.95 3.47 15,43 47.34  -27.91 Average F
14 @43 9,95 15.838 2s.84 5T.34  -3I.34 QF P
11 T.55 1@.15 4.62 14,87 S@.88  -35.13 Average P
12 T.55 1@.15 12.42 22.67 &@.88  -37.33 QF P
Mote: LE‘IE].’REEIJLI‘IE!—FEI’.T.DF‘
Margln=-Level-Linit
Factor=[LISN or L[SN or Current Probe)Factor + Cable Loss
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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BeamForming

Power AC 120V / 60Hz Pol/Phase LINE
Test Mode Mode 6
1 DDLeveI {dBuv)
a0
a0
TD
I-‘-\_‘-h
1 LISN-CLASS B(QP
&0 R | {aPr]
[ ISN-CLAS S B (A
50 e |
40
30
g
20 1
10
0
015 0.2 0.5 1 2 5 10 20 30
Fragquency |MHz)
Frequency Factor  Reading Level Limit Wargin Detector  PSF
Fier . (MHz) [d8) (dBuY) (oBuV]  (dBuM) [dB)
1 2.16 9.594 11.23 21.17 55.57 -34.448 Average F
2 8.16 9,94 24,18 4,14 83.57 -3l.43 QF F
3 a.1= 9,894 3.77 13.71 54,23 -48,.51 Average F
4 a.19 G9_44 15.58 35 .44 =T Wi -3B.78 QP F
S 8.21 9.0 B.B6 16 .86 53,22 -37.33 Average =
B 8.21 9,04 15.91 2E.85 63.33 -37.48 QP P
7 2.42 9,85 5.16 19,12 47 .45 -2B.33 Average F
g 8.42 9,845 18.13 268,89 37.4% -19.36 QF F
9 5.25 18,21 7 .68 17 .89 S8, B8 -3Z2.11 average F
18 5.325 1@8.21 14 .14 24 .35 a8 .Ba -35.85 Qp =
11 18,85 18,32 3.01 14,23 Sa.e8 -35.77 Average =
12 18,85 1@,32 9,74 28,86 54,88 -30.94 Qp P
Note: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=[LISN or ISN or Currert Probe)Factor + Cable Loss
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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BeamForming

Power AC 120V / 60Hz Pol/Phase NEUTRAL
Test Mode Mode 6
anEI.IEI [ BUN)
a0
an
Th
T LISN-CLASS B (QP]
ED T— _ | -, -
[ ISN-CLASS B [A
50 -— | - — T
40
3n ;
20
10
0145 0.2 0.5 1 2 5 il 20 30
Freguency [MHz)
Frequency Factor  Reading Lewel Limit Morgin Detector F/F
Ho. {MHz ) [dB) (dBu¥) (dBu¥]  (dBuv) [dB)
i B.16 a5 5 .63 15.58 S55.B5 - @ @7 Ayearags F
2 a.1e 9,95 12.39 22,34 585.65 -43.31 QF F
3 a.2e 9,95 -2.58 7.37 53.44 -45.87 Average F
4 a.2a 9,95 g.47 16.42 53.44 -45,82 QP F
5 a8.26 9,85 e 5.72 51.35 -45, 55 Averags F
o a.26 9.95 B, B4 15.59 81.35 -45. 36 QP F
7 @.31 9. a5 -1.19 i.7h 4991 -43 15 Average F
2 @.31 0,03 2.11 18.86 52.91 -41.85 QP F
9 a.42 9.95 8.62 18.58 47.36 -2B.78 Average P
18 a8.42 9,95 14,98 24 .86 57 .36 -32.58 QP F
11 7.0 18,23 4,538 15.11 S8.88 -34.53 Averags F
12 7.88 18,25 14,78 24,93 58,68 -35.87 qF F
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=[LLSM or 1SN or Current Probe)Factor + Cable Loss
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. 1 22 of 125
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6. Test of Radiated Spurious Emission

6.1 Test Limit

In any 100kHz bandwidth outside the frequency band in which the spread spectrum or
digitally modulated intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on
either an RF conducted or a radiated measurement. If the transmitter measurement is
based on the maximum conducted output power, the attenuation required under this
paragraph shall be 30dB instead of 20dB. In addition, radiated emissions which fall in
section 15.205(a) the restricted bands must also comply with the radiated emission limit
specified in section 15.209(a).

Frequency Field Strength Measurement Distance
(MH2) (microvolt/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. : 25 of 125
FCCID : LOVVR3071V2
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6.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.
c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method
and reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.

i. “Cone of radiation” has been considered to be 3dB bandwidth of the measurement
antenna.

Note:

1.The supporting fixture shall permit orientation of the EUT in each of three orthogonal
axis positions such that emissions from the EUT are maximized.
(Y-AXIS is the worst.)

2.Due to the test software function limit the operation band setting(200dBuV/m).
There's no corresponding limitation in the actual test item.

Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. 1 26 of 125
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6.3 Typical Test Setup
Below 30MHz test setup
Antenna
Equipment under Test
T *  3m
1m
l 0.8M
Turn Table
. \ Ground Plane
Receiver
30MHz- 1GHz Test Setup
Antenna
Equipment under Test
*  3m
|
0.8M
Turn Tale
. \ Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
4@ Equipment under Test
— » 3m
| "
1.5M
Turn Table
MMM,
=~
\ Absorber
" Ground Plane
Receiver
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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FCCID : LOVVR3071V2



42)%

o_#” CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01

6.4 Test Result and Data (9KHz ~ 30MHz)
The 9kHz - 30MHz spurious emission is under limit 20dB more.

6.5 Test Result and Data (30MHz ~ 1GHz)

Non BeamForming

Power 1| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 2

Level (d8u\im)

80

50 IM RADIATED

5{] ]

30 100. 200, 300. 400, 300, GO0, T00, 500, S00. 1000
Frequancy (MHI)

Freguency Fector Reading Lewsl Limit Margin Detector Height Azimuth P#AF
N (MHz ) (dB) (dBu¥]} [dBuWym)} (dBuV/m) (dB) {cm) (deg)
1 113 .42 -11.7% .52 35 58 43 .54 -17 .78 Peak 486 Efte P
2 185.28 -11.32 37 .66 25.34 43 .58 -17.16 Peak 486 Efte P
3 272.58 -9.19 41,12 31.92 A, B -14.87 Peak 436 268 P
4 478,14 -3.77 34,497 31.28 A, -14. 388 Peak 488 3@ P
5 536,534 -2.37 38.25 35.08 A6, 0 -18.12 Peak 488 368 P
5 GEE .56 -8.78 35.19 34.41 40,089 -11.59 Feak 4a8 358 P

Hote: lLevel=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Apr. 21, 2023
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Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2 :

Level (dBuYim)

87

80

T

el 3 RAMATED
I

50 i

4| —

L : M
1 M iy gk

20

10

0
-10

30 100, 200, 3040, 400, 500, 600, F00. 200, o0, 1000
Freguency (MHz)

Frequency Factor Reading Level Limit Margin Detector Height Azimuth BJF
Mo TMHz) {dE] rdeuV) (dBuV/m)  (dBuVSm) {dE) o) {deg)

1 142,58 -3, 54 34.358 24.746 43.5@ -16.74 Peak 404 5] F
2 2B@. 26 -g.91 48,335 J1.492 45.08 -14 .83 Peak 404 5] F
3 335,52 -7.16 i7.74 Ie.4b 45,88 -15.512 Peak 484 5l F
4 474,28 -3.93 31.59 27.96 45.88 -15 .84 Peak 488 5] F
5 515,54 -2.54 EF. 149 R4 1588 -16.31 Peak 486 2] P
B EBE.36 -2.78 32.34 19.56 15.88 -16.44 Peak 466 a F

Mete: Level-Reading+Factor
Margin=Level-Limit
Factor=&ntenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Apr. 21, 2023
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BeamForming

Power ;| AC 240V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 6 :

EITLen.rEnl (dBuVim)

a0

7o

60 3N RAMATED

—

50 . . . . . . . -
40 Wz ; -5 5

30 MM

N L
10

10

100, 200, 304, 400. SO0, 00, 700, &00. 00, 1000
Froaquency (MHz}

Fregus=ncy  Factor Reading Level Limit Margin De=tector Height Azimuth P/SF
M. (MHz ) (dB) [dBuvV)  (dBu¥rm)  (dBuvSm) (dE} [cn) [degl
1 439.88 -18.87 44,28 34.13 42 .88 -5.87 or 168 2@ P
2 a7.83 -11.54 45,75 34,21 43,88 -5.79 Peak 484 e P
3 95.96 -15.88 48,85 33.89 43,58 -1@.41 Peak 408 =] P
4 142.52 -1@.43 42,73 30,38 43,50 -13.28 Peak 400 =] P
5 233,52 -11.78 43,63 37.85 45,88 -8.15 FPeak 404 5] P
g 588 .56 -1.5% 39,81 37 .42 435,88 -6, 38 FPegk 448 ) F
Note: Lewvel=Reading+Factor
Margin=lLevel-Limit
Factor=-Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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BeamForming
Power ;| AC 240V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 6 :

Level (dBuVim}

a7
aq
il
G0 3IM RAMATED
f
il i
an —— g
2 4 i
* i 3MWWW
20
10
0
A0
3o 100, 200. 30, 400, f0, 600, 7o, a00. a00. 1000
Frequency (MHZ)
Frequency  Factor Reading Level Limit Margin Detector Height Azimuth PAF
MG . [MHZz) (dB ] [dBUV)  CdBuV/m) {dBuvym) (dB ] (cm) {deg)
1 17.46 -18.19 30,29 29.18 18. 388 -18 .94 Paak 464 B8 B
2 D5.95 -15.060 45,55 J8 .66 43.58 -12.84 Peak 458 =] P
3 15B.84 -5.87 39,23 29,41 43.58 -14 .69 Peak 404 2 P
4 245.34 -11.2%5 42,45 31.21 45,00 -14.749 Pziak 400 g P
5 344,28 -7.98 43,35 35.37 45.88 -18.63 P=ak 4848 a P
B 588,355 -1.59 32.35 je.76 45,88 -15.14 Pzak 408 a P

Mote: Lewvel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Apr. 21, 2023
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6.6 Test Result and Data (1GHz ~ 25GHz)

Non BeamForming

Power 1| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode . | Mode 1, CHO1

Level {dBuim)

o7,
o0
go 244G -PEAK
70
iy N 2406 AVG
13}
50
il L
30
20
10
0
1000 4000, G000, 8000, 10000, 12000, 14000. 16000, 18000, Z20000. 22000, 25000
Frequency (MHT)
Frequency  Factor Reading Lew=l Limit Margin Detector Height Azimuth P/F
Ho. {MHz } {dB) (dBu¥] [(dBu¥ym) (dBu¥/m) (dB) feml (degl
1 2396 .88 -3.22 55.41 52.19 04 . a8 -1.81 Average 186 51 )
2 2396 .84 -3.22 76.72 73.58 74 .68 -8.58 Peak 186 Bl B
El 2412 . 0@ -2.18 188,23 185 .85 288, 08 -94.,95 Avarage 186 El P
4 2412 00 -3.18 121.36 113.18 204, 0 -81.82 Peak l8& 51 P
3 4824, 08 5,28 31.24 35.32 54,048 -17.48 Average la8 63 P
[ 4824 0@ 5.28 45,33 S6. 61 74 .00 -23.39 Peak jiisis) 63 P
Hote: Level=Reading+Factor
Margin=Level-Limit
Factor=-Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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Non BeamForming
Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode ;| Mode 1, CHO1

|
g7Level (dBuvim)

40

80 2.4G -PEAK

70 1

G0 245G -AG

50
40 & 0
30
20

10

0
1000 4000¢. G000, 5000, 10000, 12000. 14000, 16000, 18000, 20000. 22000, 25000
Fraquancy (MHz}

Frequency Factor Reading Lewvel Limit Margin Detector Height Azimuth PSF

Ho. (MHz ) (dB} rdBuw)  (dBu¥/m)  (dBuvim) (dB} (om) (deg)
1 1306 66 -3.12 SE . B AT . BT S4.6868 -B. 33 Luerage 1449 54 F
2 130600 -3.12 Fl.86 BE . bd Fa.66 -5. 36 Paak Lag =L F
3 2412 .68 -3.18 182,87 99,69 286,86 -168,31 fverage 194 54 P
4 2412 .88 -3.18 114.78 111.52 288,88 -88.48 Peak 199 54 P
5 4824 .80 5.28 31.74 37 .02 54,88 -16.98 Aweroge 244 135 P
i 4524 .88 5.28 45,88 58,18 74.88 -23.7 Peak 244 135 P
Mote: Level=Reading+Factor
Margin-Level-Limit
Factor=fntenna Factor 4+ cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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Non BeamForming
Power .| AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode . | Mode 1, CHO6
a7 Level (dBuvim)
an
a0 2.4G -PEAK
T
50 ] i | 246G VG
A0
40
30
20
10
0
1000 4000, 6000, 8000, 10000. 12000, 14000, 16000, 18000, 20000. 22000 25000
Frequency (MHzZ)
Freguency Factor FReading Level Limit Margin Detector Height Azlmuth P/F
M, {MHz ez (aBUV)  (dSuvsm)  (aBuvSm) [ |=h] {em) (degl
1 2396 . 0@ -3.22 E4.97 51.75 54 B3 -2.25 Average 2EE 19 P
2 2390, ob -3.22 71.88 a8.6E 74,6 -5.34 Peak 2BE5 29 P
3 2437 .08 -2.78 113.76 111.8& 286,08 -833.54 Average 285 29 P
4 2437 .0 -2.78 126,66 123,96 289,840 -75.84 Feak 285 29 P
5 2485, 5@ -2.35 54,91 52.56 S, 890 -1.44 AWerage 285 19 P
i 2485 .58 -2.35 71.31 65,96 EE -5.84 Feak 285 19 P
7 4874 .08 5.48 36.97 42.45 54.88 -11.55 Average 156 1832 P
B 4874 0l 548 £1.18 S5.6E 74 .68 -17.34 Feak 156 lal =
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Gmplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 1, CHO6

Level (dBuVim}

a7
90
a0 246G _PEAK
70
¥ a2
ol L | | | 246G -G
&1 ¥ T
A0
30
20
10
0
1000 4000,  &000. 2000, 10000. 12000. 14000, 16000, 18000, 20000, 22000. 25000
Frequancy {MHz)
Frequency  Factor Reading Level Limit Margin Detector Helght azimuth PAF
Mo.  [MHZ) (aB}  (0Buv)  CoBuvsm)  CoBuwim)  (dB) [cm) (d=g)
1 308,08 -3.22 43,34 48,12 t4.Ea -7.88 Average 258 222 P
2 3356.00 -3.22 65.41 62.149 74.80 -11.81 Peak 258 222 F
3 r437.688 -2.78 187.37 184 .67 288,68 -95.33 Avercge 258 222 F
4 437 .88 -2.78 128.19 117 .49 288,88 -82.51 Peak 258 222 F
5 63,358 -2.35 58,27 47 .91 54,88 -6. 88 AVErZEE 158 222 F
B 1453.358 -2.35 B5.29 B2 .94 T4.88 -11.86 Faak 258 222 F
7 4E874 .88 .48 48.58 Ak 86 5468 -7.494 Auerage 1aa 192 F
2 1B74.88 .48 55.99 B61.47 74.88 -13.53 Pazak 1@ 192 F
Mote: Level-Reading+Factor
Margin=Level-limit
Factor=A&ntenna Factor + cable loss - Amplifler Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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‘%ﬁfp CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 1, CH11

Level {dBuvim}

o7
90
80
R S | | | | | | | | 124G -PLAK
L
&0
h 2.4G -AVG
i
50
40 i
30
il
10
0
1000 4000, 6000, 8000. 10000, 12000, 14000. 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Fraquency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Ha. [MHz) (dB] [dBuV)Y  {cdBuV/m] [dBuV/m) {dB] {cm) (dag)
1 1462 .88 -2.417 187.44 185.82 i M) -94., 98 AVErage 211 a8 F
2 1462 .88 -2.412 128,13 117.71 188,88 -82.29 Poak 211 [li} F
3 I4R3 .58 -d.45 53.99 E1.h4d 54 @38 -d.38 Luarage 11 =121 F
4 I4B3.58 -4.35% 7b.21 J3.88 4.8 -@.14 Paak 11 =] F
E 40924, 38 5.59 38.51 36.1@ 54,04 -17 .98 hvarage 14 a7 P
B 40924, 38 5.59 44,54 E@.13 74,048 -23.87 Paak 14 a7 P

Note: Level-Reading+Factor
Margin-Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
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T-FD-508-0 Ver 1.5 Page No. 1 36 of 125
FCCID : LOVVR3071V2



o_#” CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO1

Non BeamForming

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 1, CH11

s.rLE."u"E{ {dBum}

40

80 240G _PEAK

7O id
o0 L L] - . | | . . | . | 246 -AVG
&0 :
40 :
30
20

10

0
1000 AQD0D. GO0O00. B000. 10000, 12000, 14000, 16000. 12000, 20000, 22000, 25000
Frequency (MHz)

Fraquency Factor Rsading Level Limit Hargin Detector Height &zimuth PJF
o {MHz ) (dBE) {dBuv)  (dBu¥/m) {(dBuvym) [dB) [cm) {degl

1 2452 .00 .42 181.54 99,52 200,88  -1o9.4B Average 215 53 F
2 2452 .68 -1.42 114.35 111.491 208 .68 -38 .89 Feek 215 &3 F
3 2453.58 -1.35 49,28 46,95 54,68 -T.87 Average 215 63 F
4 2485 .56 -1.35 TR.ST A& a8z 7468 -5.98 Feak 215 £3 F
5 4924 88 5.59 32.17 37.76 54 88 -16. 24 average 188 154 P
b 4924 88 L.5a a6.43 Lr @z 7a_gg -11 .48 Fezk 184 194 P

Hote: Level=Reading+Facter
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Apr. 21, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01

Non BeamForming

Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 2, CHO1

Level (dBulim)

ar

an

20 o

240G -FEAK
]
50
240G -AVG
L3

20

40 ¥

30

20

10

0
1000 4000, G000, £000. 10000, 12000, 14000, 16000. 18000, 20000, 22000, 25000
Freguency {MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Ho. (MHz) (dB) {dBuV] ([dBuVW/m) (dBuV/m) (dB) {cm) {deg)

1 2398 .08 -3.22 52,84 45.52 54,68 -3.18 Average 127 72 P
& 2398 .08 -3.22 73.18 653.96 74,88 -4.,84 Feak 127 712 B
3 3412 o8 -3.18 1828  RB 185.42 JEE e -94 58 Averags 127 12 B
L. 2412 . 68 -3.18 117 .42 114.24 g, 9o -B85.76 Feak 127 72 B
5 4224 , 08 5.28 31.91 37.19 B4, 88 -15.81 Average 1865 B3 P
= 4524 , 00 5.28 45,2 Sa. 43 74 e -23.52 Peak lag 1 P

Hote: Level-Reading+Factor
Margin-Level-Limit
Factor=fAntenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Apr. 21, 2023
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42)%

‘\f CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming

Power ;| AC 120V / 60Hz Pol/Phase . | HORIZONTAL

Test Mode . | Mode 2, CHO1 :

E?Leum:dﬂuhﬁm}

i

Bd 240G -FEAK

i

oo ‘ | 246G VG

50

llU .

30

20

10

0
1000 4000, 6000, B0O00. 10000, 12000, 14000, 16000. 18000, 20000. 22000, 25000
Freguency (MHz)
Freguency  Factor Readlng Lewvel Limlt Margln Detector Heleht Azimuth PrF
NO, (MHZ (dB) [dBuV] [dBuv/m) (dBuv/m) [dB]} (cm) (degl

1 2396, 80 3.22 7.87 44,55 B4 . 0B -9.35 Avaerage 226 Eg P
2 2396.04 -3,22 £5.70 £2.57 74,60 -11.43 Peak 228 54 =
3 2417.04 -3.18  182.81 93.53 2@8.88 -186.37 Average 226 59 P
4 2412 .84 -3.18 112 .85 188.87 288 .08 -91.13 Peak 226 59 P
=] 4824 .08 5.28 31.61 35.59 54,00 -17.11 AWeErage laa 1435 P
[a] 4824 .88 5.28 45,75 58,55 74,88 -73.47 Feak 188 143 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor-Antenna Factor + cable loss - Amplifier Factor
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“hf CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power ;| AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode . | Mode 2, CHO6

Level (dBukiim)

ar
B0
- . 2.4G -PLAK
70
2
50 246G -AVG
50
40
30
20
10
0
1000 4000. 000, S000. 10000, 12000, 14000, 16000, 12000, 20000, 22000, 25000
Freguency (MHz)
Freguency Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Mo (MHz ) M= 1=} (dBu¥] [dBuvym) (dBuV/S/m) {dB) =) {deg)
1 2398 .09 -3.22 55.84 51.56 54,84 -2.14 Average 155 5@ P
& 2398 .88 -3.22 74, bd 7l.42 74 .88 -2.508 Feak 155 58 P
3 2437 .88 -2.78 115.14 11244 206 . o0 -87 .58 Lverage 155 5@ =
i 2437 .04 -2.7a 124 85 122,15 206, G -F7.85 PFaak 155 S =
] 2483.58 -2.35 54,92 52.57 54,848 -1.42 Average 155 @ P
=] 2483.58 -2.35 73.2 78.91 74 .08 -3.89 Peak 155 @ P
7 4874, 048 5.48 35.81 45,29 54,00 -8.71 Average 152 104 P
fa} 4874 .94 .48 54,12 59,58 74 .84 -14.448 Peak 1535 1@ P
Note: Level=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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‘%9‘9 CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 2, CHO6

Level (dEuVim|

97
g0
80 2406 -PEAK
70
1 8
&1
[ | 246G -AVG
[ T
50 ¥
4
3
20
10
0
1000 4000. 6000, 2000, 10000, 12000, 14000, 16000. 183000, 20000, 22000 25000
Frequency {(MHz)
Freguency  Factor Reading Level Limit Margin Detector Height  Azimuth FAF
Mo . [MHZ) {dE] [dBUW) (dBuv/m) (dBuvsm) (dE] {ecm) (d=g)
1 2308.848 -3.22 47.91 44,69 54,88 -9.31 fverage 256 224 P
2 2358.04 -3.22 55.45 6d.23 74,80 -11.77 Pizak: 256 224 F
3 2437 .84 -2.78 188.77 186 .87 286,88 -33.493 Average 256 224 F
& 1457 .84 -2.7@ 112.42 116.712 280,88 -83.18 Peak 156 224 F
5 485,58 -2.35 8. 87 7.71 5488 -6, 18 AvErage 256 229 F
& 24B3.5@ -2.35 65.58 E6 .2 7488 -7.75 Paak 156 224 F
7 4874 .88 .48 13.54 49,12 L4, 88 -, 88 Auerage 16 242 F
8 4B74.04 E.48 SB.13 £3.61 4. 88 -1& .29 Paak 1 212 F
Mote: Level-ReadingtFactor
Margin=Level-Limit
Factor=&ntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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‘%ﬁfp CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power . | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 2, CH11

Level (dBuVim)

a7
1]
&0 246G -PEAOK
Ta
610
£ | | | | _ | | | | 24G -ANG
50
40 i
30
20
10
0
1000 A0, GO0DD.  BODOD. 10000, 12000, 14000, 16000. 18000, 20000, 22000. 25000
Frequency (MHz}
Frequsncy  Factor Reading Lewvel Limit Margin Detector Height aAzimueth PIF
Hio [MHZ) (dE ) [dBuNM)  (dBuvym)  (dBulWysm) (dBE) [cm) (degl
1 2452.86 -2.42 1328.91 186 .49 284,68 -93.51 fAwerage 199 63 P
2 245208 -2.42 113.51 116.689 288 .08 -83.91 Pezk 149 53 P
3 24835, 58 -2.35 S52.92 58,57 54,68 -3.43 Ayerage 199 63 F
4 2455, 58 -1.35 74.59 T1.14 74.68 -1.7 Peak 1ag 63 F
5 432488 5.59 31.78 37.19 54, BE -16.71 AVErZge 168 == F
6 4924 .88 5.59 4526 51.85 74.B8  -11.15 Peak 168 oo P
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01

Non BeamForming

Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 2, CH11

Level [dBuVim)

ar
a0

&0 246G -PELK

T

0 | @ 246G -AVG

50| 4
40
30
20

1a

0
1000 ADDD.  &O00. BOO0D. 10000, 12000. 14000, 16000. 18000, Z0000. 23000. 25000
Frequency [MHz)

Fraquency Factor Reading Level [ imit Margin Detector Heipnt azimuth PIF
N {MHz ) [dE) {dEuW) (dBu¥/m) (dEuv;m] [dE) fcm) {deg)

1 24532 .68 2.42 182.15 99,73 286 .88 -168,27 Average 2B3 224 P
2 2452 .00 -2.42 111.87 189,45 280,08 -o@, 55 Peak 2B3 224 P
3 2485 .58 -2.35 47 .28 44 . B5 o4 .88 -9.15 Average 2B3 224 P
4 2453 .58 -1.35 64,19 gl.54 74,88 -12.16 Fedk 2835 224 F
] 4924 @8 5.59 33.83 39.44 54 .88 -14., 506 AVErAgE 188 198 F
S 1=t - 5,53 449 .42 55 .81 74 .88 -18.99 Peak 183 198 p

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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“hf CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 3, CHO1

Level {dBuVim)

a7
a0
B0 240G FEAK
m 3
50 . 246G -AVG
50
40 q
30
20
10
0
1000 4000. 6000, B000. 100040, 12000, 14000, 16000, 18000, 20000, 22000 25000
Frequency (MHz)
Frequency Factor Reading Lawal Limit Margin Detector Height 4zimutn PYF
a {MHz ] [dE) {adBuv) [dBuiym) ({dBuV/m) {dB) {em) {deg)
1 2356, 040 -3.22 54,92 Sl.7a o4, 00 -2.38 Average 154 =1 P
2 23596 .09 -3.22 73.47 78,25 T4 .00 -3.75 Feak 154 Gi3 P
3 2412 .04 -3.18 188 .48 185.358 288,08 -94.78 Average 154 6 P
4 2412 a8 -3.18 118.359 115.21 288,88 -84.79 Feak 154 66 P
5 4824 .88 5.78 31.9& 37.24 5488 -15.76 Average 183 66 =
& Ad34 68 5.28 44 49 49 77 4 08 -4 33 Peak 183 BEb B
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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‘%9‘9 CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, CHO1 :

ur Level idBuWim)

g0

s 2.4G -PLAK

i

60 244G -AVG

E

50
40
30
20

10

0
1000 A000. 6000, 2000, 10000. 12000, 14000. 16000, 19000, 20000, 22000, 25000
Frequency (MHL}

Frequency  Facter Reading Lewel Limit Margin Detector Height Azimuth PJF

No.  (Mdz) (dB)  (dBuV) (dBuV/m) (dBuV/m)  (dB) fem) (deg)
1 338,88 -3.212 28,31 47 .89 34.88 -6.,91 AVErZEE L33 S8 P
Fs £398.88 -3.21 65.95 B5.73 74,88 -8, 2T Peak L9& S P
3 2412 B -3.18 18345 1. 27 2868_86 -09 .73 Auverage 198 e p
4 2412 .84 -3.18 112.29 11@.11 206, 3@ -39, 89 Peak 1ag cE p
5 4824 .88 5.2 32.98 3g.la S4.88 -15.82 fverage Lo 248 p
B 4824 .88 5.28 47 .43 2.71 F4.86 -21.249 Peak L 248 p
Mote: Lewvel-Reading+Factor
Margim-Level-Limit
Factor=fntenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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o_#” CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01

Non BeamForming
Power ;| AC 120V / 60Hz Pol/Phase . | VERTICAL

Test Mode : | Mode 3, CHO6

Level (dBuvim)

ar
a0
g0
2.4G -PEAK
[
&
G0 2.4G -AVG
a0
40
30
20
10
0
1000 4000. 6000, 2000. 10000, 12000, 14000, 16000, 18000, 20000. 22000, 25000
Freguency (MHz)
Freguency  Factor Reading Lewvel Limit Margin Detector Height Azimuth P/F
Mo {MHz | {dB) (dBu¥] [dBuV/m) (dBu¥V/m) {dB) {em) (deg)
1 239 .80 -3.22 53.16 5Z.84 54,08 -1.96 Average 157 52 P
& 2398 .88 -3, 22 73.58 a, a8 74,88 -3, 72 Feak 157 52 =
3 2437 .88 -2.78 113 .96 111.26 188 . oo -8B8.74 Lverags 137 51 =
i 2437 .04 -2.78 124,13 121.42 206, 0B -78.57 PFaak 137 5l =
= 2483 .58 -2.35 54,89 52.54 B4, 00 -1.45 Avarage 1=7 £l P
=} 2483 .58 -2.35 72.41 78,85 74,04 -3.94 Peak 1=7 £l P
7 4874, 00 5.48 18.86 44,34 o4 .00 -9.66 Average 151 185 P
fal 4874 08 .48 5d .44 37 .92 74 .04 -15.88 Peak 151 185 P
HNote: Level=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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“hf CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power ;| AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 3, CHO6

Level (dBuW'm)

a7
a0
a0 240G -PEAK
70
]
E g
o 240G 0NG
5D
40
30
20
10
0
1000 4000, G000, 8000, 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Fragquency (MHI)
Freguency Factor Reading Lewel Limit Hargin Detector Height Azimuth P/F
M, (MHZ) (dEB) (dBUYY  (dBuY m)  (dBuv/m) [dB) [cm) (degl
1 2308 .68 3,22 48 .57 45,35 54 .88 -8.65 Ayerage 253 23 P
2 2398.68 3,22 85,06 62.74 74.88 -11.25 Peak 253 226 P
3 2427 .08 -2.78 128.14 195.44 200,00 -94.56 Average 253 228 P
4 2437 .08 -2.78 118.57 115.87 200,00 -84.13 Feak 253 226 P
5 2483.58 -2.35 58.55 43,18 54 .68 -5. 68 fverage 253 226 P
G 2483.58 -1.35 57 .61 B65.16 74,68 -3.74 Feak 253 228 P
T 4874.88 5. 45 43,71 45, F3 54,68 -5.31 Average 188 154 P
a 4874 . BE 5.48 Sh.59 B @7 74 .68 -11.463 Feak 184 154 P
Note: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + ceble loss - Amplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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‘%n‘f"' CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power . | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 3, CH11

Level (dBu\/m)

a7
a0
80 240G -PEAK
7o
&0 | 5 | 2.4G AVG
50
40 b
30
20
10
0
1000 4000, &00OD. HOODD. 10000. 12000. 14000. 16000, 18000. 20000, 22000. 2500
Frequency (MHz)
Frequency Factor Reading Lewel Limit Margin Detector Height Azimuth PSF
NO . {MHzI ) (dB) (dBuv) (dBuv/m) (dEuv/m) (dE) {cm) (deg)
1 2462, 00 -2.42 188 .66 185,24 200, oo -93.76 Average 172 45 P
2 2461 0 -2.42 118.55 115.13 2000, 00 -83.87 Peak 172 45 P
3 2483 .58 -2.35 54,7 52.44 54,88 -1.56 Averags 172 45 F
4 24835, 58 -2.35 T8.68 68.33 T4, 08 -5.67 Feak 172 45 F
=1 4974 .08 5.559 31.42 37.81 5408 -16.599 Averags 188 ar P
6 491488 5.59 45 .47 S1.81 T4.88  -22.90 Peak 188 E7 P
Mote: Level=Reading+Factor
Margin=Level -Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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“hf CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode . | Mode 3, CH11

Level {dBuYim}

a7
el
&0 2AG PEAK
T
] g
) 246G -AVG
L7 i
40 i
30
20
10
0
1000 A000.  G000. 2000, 10000. 12000, 14000. 16000, 12000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factor Reading Level Limit Margin Detector Height Azimath PJF
Mo, [HHz ) {dB) [dBuV) (dBuv/m]} [dBul/Sm} {dB} fcm) [d=g)
1 462,88 -2.42 10z.88 599.58 rep.oe  -lea.4az Average 192 a9 F
2 G2, 68 -2.41 111.687 189.45 rob. 8a -o8.55 Peak 192 32 F
3 1433.58 -2.35 45. 61 45,48 54.88 -7.54 Average 192 39 F
£ 485, 58 -2.35 63,38 61.83 T4.08 -12.597 Peak 192 39 F
5 4914 88 5.549 33.45 30, 84 L4 .88 -14 9k Lverage 1a4 M5 F
B 4024, B .54 18,85 C3.bd 4. 68 -8, 36 Paak 104 25 F
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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o#” CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO1
Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 4, CHO3
BTLE."-'EH (dBulim)
an
50 246G -PEAK
o
60 2.4G -AVG
50 i
40 4
30
20
10
0
1000 4000, 6000, S000. 10000, 12000, 14000, 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Freguency Factor FReading Lawal Limit Margin Detector Height Azimuth PJF
Ho. (MHz | = 1=3] (dBu¥V] [dBuV/m) (dBuV/m) (dB) {cm) {deg)
1 2396 . a8 -3.22 55.65 52.43 54,04 -1.57 Average 188 36 P
z  239@.98 -3.22 71.81 57.79 74,00 -5.21 Peak 188 36 P
3 24232 .88 -£.99 185.22 182,25 288 .98 -ar.77 AVerage 158 36 =
4 2422.88 -2.99 113.78 118.71 IE@.8@ -E3.29 Peak 158 36 =
E 4844 0@ .38 i@.57 35.95 G4, o8 -18.85 Average 132 bl B
a 4844 08 .38 42.97 18.35 74,68 -25.65 Peak 132 e =
Note: Level-Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cable loss - bSumplifier Factor
Cerpass Technology Corp. Issued date : Apr. 21, 2023
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‘%rﬁ’“ CERPASS TECHNOLOGY CORP. Report N0.:22110068-TRFCCO1
Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, CHO3
a7 Level {dBu\/m)
an
80 124G -PEAK
o
50 246 -ANG
50 >
4U [
30
20
10
0
1000 4000, 6000, 2000, 10000, 12000, 14000, 16000, 12000, 20000, 22000. 25000
Frequency (MHz)
Frequency Factor Heading Lewvel Limit Margin Detector Height Azimuth P/F
Mo (MHZ ) {dE) {dBu¥) (dBuv/m)  (dBuV/m) {dE) {em) [deg)
1 2390, 09 -3.22 S@.22 47 .08 S, 0 -7 .68 Averags 228 Gl F
2 2399. 09 -3.22 64,51 61.29 T4, 0 -12.71 Feak 224 61 F
3 2472.88 -2.99 99.11 96.12 88.88 -183.88 Averags 2B 61 P
4 242r.88 -2.00 1BE.25 185.36 I188.88  -04 .74 Peak 336 61 P
=4 A844 . 60 5.38 31.85 3b.43 L4 . g -17.57 Averags 1ea 145 P
= A844 . 60 5.38 43.91 19,39 T4 . g -24.71 Peak 128 145 P
Mote: Level-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL

Test Mode : | Mode 4, CHO6

grLe'.rEI (dBuW'mj}

a0

80 240G _PEAK

T0
0 I - | | | | . | | | | 246 -AVG
40
30
20

1000 AQDOD, G000, 8000, 10000, 12000. 14000, 16000. 18000, 20000, 22000. 25000
Frequency (MHz)

Frequency Factor Reading Level Limit Hargin Detector Height &zimuth P/F
flo. {MHz) (dB) {dBuv)  {dBuV/m) (dBuW/m) [dB} [cm} {deg)

1 2390,00 3.2z 55.2% 5.3 54,08 -1.97 Average 152 65 P
2 2398.88 3.22 74.486 71.26 74.68 -:.74 Feak 152 65 P
3 2457 .88 -1.7 187 .47 184,77 288.88 -95.23 AVErage 152 63 P
4 FAIT 68 -1.78 115.82 113.19 208 .68 -86. 561 FPedk 152 G5 F
5 2483 .58 -1.35 35.97 53.62 54 .88 -8.38 aveErage 152 65 F
B 2483 58 .35 72 .86 RO 71 74 _Be -4 24 Pezk 152 B5 P
7 4874 .88 E.4B 38,06 36.44 Ed.ee -17.56 Average 128 77 P
3 4374 .88 . 4B 42,64 43,12 74.68 -25.BB Peak 188 77 p

Mote: Level=-Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor

Cerpass Technology Corp. Issued date : Apr. 21, 2023
T-FD-508-0 Ver 1.5 Page No. : 52 of 125
FCCID : LOVVR3071V2



‘%9‘9 CERPASS TECHNOLOGY CORP. Report No.:22110068-TRFCCO01
Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, CHO6

Level {dBuvim}

a7
a0
80 124G -PEAK
10
60 - 2.4G -AVG
50
40 {
30
20
10
0
1000 4000, ©000. 8000, 10000, 12000. 14000. 16000, 19000, 20000, 22000, 25000
Freguency (MHz)
Frequency  Factor Reading Lewel Limit Margin Detector Height Azimuth P/F
Na. [MHZz) {dB] [dBuVy  (dBuV/m) {dBuV/m) {dB] {em) {deg)
1 1396.88 -3.12 45,91 46 .69 54.88 -7.31 Average laa 244 F
z  r3@@.@@  -3.17 64,75 61,54 74.88  -12.46 Paak 188 244 F
3 M7 88 -1.76a 188, &1 97.31 laa. e -182 .69 Average 1o 244 F
i 37 .88 -2.7a 189,28 186 .58 2ad. 68 -93.42 Paak 1 244 F
5 4B3.58 -2.35 40,65 47 .21 L4.8a8 -&6.69 Average 10 244 P
6 14B3.3@  -1.35 54.15 61.20 74.8@  -12.20 Paak 160 244 P
7 4874.0a .48 33.21 38.69 54,80 -15.31 Averoge T 245 F
8 4874.88 5.48 45.55 51.a3 74.88 -22.97 Peak 1@ 2465 F
NWote: Lewel=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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Non BeamForming
Power . | AC 120V / 60Hz Pol/Phase ;| VERTICAL
Test Mode : | Mode 4, CHO09

Level (dBuvim)

a7
a0
o 124G -PEAK
70 :
60 246G -AVG
50 5
40
30
20
10
0
1000 4000, 6000, 8000, 10000, 12000, 14000, 16000, 12000, 20000, 22000, 25000
Frequency (MHz)
Frequency Factor Reading Lewel Linit Margin Detector Height Azimuth P/F
No. (HHz ) {cE) {dBuV)  (dBuN/m)  (dBul/m) {dB) {em) [deg)
1 2457, 98 -2.45 la4.24 181.79 104, 88 -95.21 Alerage 2aa 42 F
Z 2457 .98 -2.45 113.15 118.78 88, a8 -85, 38 Faak 288 42 F
3 1483 .58 -2.35 L5_B8 53.73 54 Ba -1.27 Avsrage 2ee a4z F
4 483,508 -2.35 b9, 18 BE .75 T4, 88 -7F.45 Peak lep a2z P
& 4904 , B9 5.57 29.79 3E.36 S4B -1E8.64 Average l1e4 185 P
= 49064 , 38 5.57 42,48 47 .97 T4, B8 -26.83 Peak 1a4 185 =
MNote: Level-Reading+Factor
Margin-Level-Limit
Factor=Antenna Factor + cable loss - fmplifier Factor
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Non BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 4, CHO09

Level {dBu\/m)

aF
an

50 2.4G PEAK

g

50 244G -ANG

50 &
40 7
30
20

10

0
1000 4000, 600D, 8000, 10000, 12000, 14000, 16000, 12000, 20000, 22000. 25000
Frequency (MHz}

Frequency Factor HReading Lawel Linit Margin Detector Height Azimuth P/F

MNa. {HHz ) {dE) (dBu¥) [dBuVy/m) (dBu¥/m) (dE) {em) [deg)
1 2457, 849 -£2.45 947.35 35,56 l@g.89 -184.58 AWErage 1592 48 F
2 2457 .84 -2.45 187 .18 184,65 a8, 848 -95.35 Feak 192 48 F
3 2483.58 -2.35 49 14 45.79 5488 -7.21 Averags 193 48 P
4 2483 58 -2.35 B340 gl .85 T4 B8 -12.95 Peak 1932 48 F
5 4904 @b 5.57 38,42 35.00 B4 .68 -18.81 Avarags 168 a2 F
g 4004, B 5.E7 2.24 47.E1 T4, 68 -26.19 Peak 166 262 P

Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cable loss - Amplifier Factor
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BeamForming
Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 5, CHO1

Level {dBuVim}

a7
a0
&0 240G -PEAK
T
B0
" | 2.4G -AVG
50 :
u
40
20
20
10
0
1000 AQDD.  B000. 2000, 10000, 12000, 14000. 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Frequancy Factor Reading LEwE] Limit Margin Detector Height Azimath FJF
Mo.  [MHz) (dB)  [dBuVW) (dBuv/m)} [dBuMim)  (dB) (em) [deg]
1 2300, 80 -3.22 54.40 £1.18 54,00 -2.82 Average 1o 35a F
2 1398, 08 -3.22 75.33 72,11 74,88 -1.89 Peak laa 33a F
3 407,88 -3.148 113,57 114.19 168, 68 -89.81 Average low 338 F
4 417,88 -5.18 118, 26 117 .84 a8, 88 -52.92 Peak 184 35a F
5  4E24.88 5.28 37 .61 47 79 5488 -11.11 Average 185 &5 F
B 43824 88 5.18 44 8BS 5E.13 T4 86 -23 .87 Paak 188 a5 F
Mote: Level=Reading+Factor
Margin=Level-Limit
Factor=Antenna Factor + cahle loss - Amplifier Factor
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BeamForming

Power : | AC 120V / 60Hz Pol/Phase . | HORIZONTAL
Test Mode : | Mode 5, CHO1
g?LE.“FE| {dBuVim}
90
- 124G -PEAK
i
6 ] - 246G -AVG
50
40 i
M
20
10
0
1000 4000. 000, 2000. A0000. 12000, 14000. 16000, 18000, 20000, 22000, 25000
Frequency (MHz)
Fraquency Factor Reading Lewal Limit Margin Detector Height Azimuth P/F
Na. [MHz) {dE] [dBuVY  {cdBuV/m) {dBuV/m) (dE] {cm) {deg)
1 2306, 849 -3.22 44,33 41.17 34,88 -12.83 AvErege 1o 1835 F
2 1399.88 -3.22 68.52 57.38 74.88 -16.749 Peak laa 183 F
3 1412.88 -3.1& 188,47 185.29 laa.88 -94.71 average 1aa 183 F
4 M1 88 -3.18 111.51 188 .43 1aa .88 -91.57 Paak 186 183 F
5 1324 .88 5.1 33.19 18.47 L4 .88 -15.53 Average 1606 181 F
& 482488 5.28 156.53 £1.91 74.88 -22.89 Peak 1 181 P
Motz: Lewvel-Reading+Factor
Margin=Level-Limit
Factor=0ntenna Factor + cable loss - Amplifier Factor
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BeamForming

Power : | AC 120V / 60Hz Pol/Phase . | VERTICAL
Test Mode : | Mode 5, CHO6
|
5]TLrﬂre:I (dBuVim)
a0
a0 240G -PEAK
7h
o0 1 g | 246G -AVG
50
40
30
20
10
0
100 4000, 8000, B000. 10000. 12000. 14000. 16000. 13000, 20000. 22000. 25000
Frequancy (MHz)
Frequency  Factor Reading Level Limit Margln Detector Helght azimuth PJF
Mo . [MHZ) (dE) CaBuv)  (dBuv/m)  (dBuvsm) (dE} (cm) [deg)
1 ag@.@@  -3.22 47.91 A4,60 54,00 0,31 Mverage 157 =] p
2 23%@.80  -3.22 52,63 57.41 74,88  -16.59 Peak 157 =] P
3 2437.e8  -2.79 L17.55 114.85 289,88  -85.15 Aversge 157 52 P
4  M37.88 -2.79 122,29 119.59 289.0868 -80.41 Peak 157 52 P
5 33,58 -2.35 45.78 46,355 54,88 -7 .65 aversge 157 52 P
f 483,58 -2.35 62.65 68 . 58 7488 -15.78 Peak 157 52 P
7 4B7a.@8 5.48 45.79 .17 5488 -1.73 Average  1os ] p
2 AB74.E0 5.48 42,901 CC .20 74.88  -18.61 Peaglk 100 ] p
Mote: Lewel-Reading+Factor
Margin=Level-Limit
Factor=8ntenna Factor + cable loss - Amplifier Factor
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BeamForming
Power : | AC 120V / 60Hz Pol/Phase : | HORIZONTAL
Test Mode : | Mode 5, CHO6
5;?LE.“.'EI {dBuVim)
a0
80 2.4G PEAK
70
i B 8 | | | | . | | | | 24G -AVG
50
40
30
20
10
0
1000 4000. &000. 8000. 10000. 12000, 14000, 16000. 12000, 20000. 22000. 25000
Frequency (MHz)
Frequency Factor Reading Lavel Limit Margin Detector Height Azimuth PYF
Mo {MHzZ ) [=[=3] {dBu¥) (dBuvym) (dBul/m) {dE} {cm) (degl
1 23940 .08 -3.22 45,78 42.48 4,00 -11.52 Averages Jea 139 P
2 23949 .00 -3.22 59. 64 55.42 T4 .00 -17.58 Peak e 139 P
3 2437 .08 -2.78 185.4T7 182.77 289 .09 -97.23 AvErage e 139 P
4 24357 .08 -2.78 18&.57 185.87 286 .80 -34.13 FPeak EE 139 P
S J4E3.58  -2.3% a4 . z8 a4z.4as5 S4.88  -11.5% Average 388 139 =
B 1483 .58 -2.35 L8 .55 Sh. 28 T4 .08 -17 .88 Peak B 139 =
7 A3T4 .08 5.48 A4 .43 413.91 C4 .8 - .89 Averags 186 a1 =
B8 AFT4 08 5.48 43.59 54.87 T4, 00 -19.93 Peak 1&8@ 91 P
Mote: Level=Reading+Factor
Margin=Lewvel-Limit
Factor=Antenna Factor + cahle loss - &mplifier Factor
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